

**ROBERT L. NELSON & ASSOCIATES, INC.**

CONSTRUCTION MATERIALS LABORATORY

1220 REMINGTON ROAD

SCHAUMBURG, ILLINOIS 60173

847/882-1146

November 21, 2001

Koster American Corp.  
1206 Laskin Road, Suite 201  
Virginia Beach, VA 23451

Attn: Mr. Harald Muench

**REPORT OF TESTS**

SUBJECT: Coating Resistance Test for Koster VAP-1-2000

PROJECT: Plant Research

TEST METHOD: ASTM D 1308, "Test Method for Effect of Household Chemicals on Clear and Pigmented Organic Finishes"

**TEST RESULTS**

Sample: Koster VAP-1-2000

Method: (7-2) Spot Test Covered  
(7-3) Spot Test Open

Type of Reagent: Open 10% solution sodium hydroxide (pH14)

Duration of Test: 14 days

Results: **The sample panel did not show any objectionable alterations in the surface.**

Respectfully submitted,

ROBERT NELSON & ASSOCIATES, INC.



Robert L. Nelson  
President